
SERVICE MANUAL
M-l436

Home stereo music system

SPECIFICATIONS
. TUNER SECTION O CASSETTE SECTION
Frequency range: FM: 87.5 - 108 MHz Track system: 4-track 2-channel, stereo recording and

MW: 515 - 1620 kHz playback
LW: 150 - 300 kHz Tape speed: 4.75 cmlsec. (1-718 i.p.s.)

Usable sensitivity: FM: 5pV (lHF) Wow and f lutter: 0.15% (WRMS)
MW: 300pv/m (lHF) Signal to noise ratio: 59 dB (Dolby NR on, CrO, tape)
LW: 600pv/m (lHF) 51 dB (Dolby NR off , CrO, tape)

FM signal to noise ratio: 62 dB Frequency response
FM THD (mono/stereo) : 0.5/1% (Dolby NB off ): Normal tape: 63 - 12,500 Hz (t3 dB) .
FM frequency response: 50 - 10,000 Hz (40 - i3,000 Hz)
FM separation: 36 dB (1 kHz) CrO, tape: 63 - 1 2,500 Hz (t3 dB),
Antenna: FM: 300 ohm balanced terminal (40 - 14,000 Hz)

AM: Built-in ferrite-core antenna and FeCr tape: 63 - 12,500 Hz (t3 dB) ,

external ANT socket (40 - 14,000 Hz)
(Dolby NR on: t5 dB)

o AUDIO SECTION Rec. system and
Power output: 25 + 25 watts (BMS) 8 ohms load. bias f req.: AC bias, 60 kHz

76 watts toal MUSIC power (lHF) Erasing system: AC erase
Frequency response: 40 - 1 5,000 Hz (-3 dB)
THD: Lessthan O.2Yoar 500mW (1 kHz) . RECORD PLAYER SECTION

Less than 1.O% at rated output power System: 2 speed belt drive
lmput sens. and PHONO: 2.5mV (50k ohms) Motor: DC motor
impedance: AUX: 1B0mV (50k ohms) Speeds: 33-1 /3,45 r.p.m.

MIC: 2mV (600 ohms) Wow and f lutter: 0.15% (WRMS)
Load impedance: SPEAKERS: 8 ohms Signal to noise ratio: 45 dB

HEADPHONES:8 ohms Cartridge: Magnetic
Output and load Stylus pressure: 2 gr .

impedance: TAPE-OUT: 300mV/100k ohms
Tone control action: BASS: 100 Hz t10 dB O DIMENSION

TREBLE:10 kHz t10 dB Center unit (mm): 607(W) x 22OlHl x 42O(Dl
Loudness control effect: 100 Hz + 6 dB

10 kHz'r-6 dB o WEIGHT
Center unit: l3.7kg. (30-1/5 lbs.)

o Dolby NR under license from Dolby Laboratories.
. The word "DOLBY" and the Double-D-Symbol are trademarks of Dolby Laboratories.

* SPECIFICATIONS AND DESIGN ARE SUBJECT TO CHANGE WITHOUT NOTICE.



ALIGNMENT PROCEDURE (TUNER)

1. Signal input must be kept as low as possible to avoid AGC and limiting action.
2. Standard modulation is 400H2 at 30% amplitude.
3. Set volume control at maximum unless otherwise indicated, when using V.T.V.M. for output indicator.
4. Set function selector to "RADlO" position.

Step
Signal Generator or Sweep Generator Radio

D ial
Setting

Output
lndicator

Connection
Adiust Adiust for

Connection F requency

AM-II -ALIGNMENT

1 Push MW button

2.

To standard loop-ANT
placed at a distance of
60cm from the built-in
bar-ANT.

470 KHz
Point of
non-inter-
f erence

Scope or V.M.
To TP101(GND to
R1221 or SPoutput

T103
T104

(1st
(2nd

IFT)
IFT) Maximum output

MW.R F ALIG NM ENT

3. SAME AS STEP (21 540 KHz 540 KHz SAME AS STEP (21 L5
(MW OSC coil) Maximu m output

4. SAME AS STEP (21 1600 KHz 1600 KHz SAME AS STEP (21 TC6
(MW OSC trimmer) Maximu m output

5. Repeat steps (3) and (41 .

6. SAME AS STEP (21 600 KHz 600 KHz sAME AS STEP (21 190 1

(MW ANT coil) Maximum output

7. SAME AS STEP (21 1400 KHz 1400 KHz SAME AS STEP (21
TC4
(MW ANT
trimmer)

Maximum output

8. Repeat steps (6) and (7l,.

LW.R F ALIGNMENT
i9. Push LW button.
II 10. SAMEAS STEP (21 150 KHz 150 KHz SAME AS STEP (21 L6

(LW OSC coil) Maximum output

11 SAME AS STEP (21 300 KHz 300 KHz SAME AS STEP (21 TC7
(LW OSC trimmer) Maximum output

12. Flepeat steps (10) and (1 1 )

13. SAME AS STEP (21 160 KHz 160 KHz SAME AS STEP (21 1902
(LW ANT coil) Maximu m output

14. SAME AS STEP (21 280 K Hz 280 KHz SAME AS STEP (21
TC5
(LW ANT trimmer) Maximum output

15. Repeat steps (13) and (14l, .

FM.IF ALIGNMENT

16. Push FM button.

17.

SWE EP G EN E RATO R

Hot side .... clip
Transisto r (O2) as shown
in Fig. A
G N D .... to Chassis
(o 2 .... 2SC 10471

10.7 MHz
Point of
non-inter
f erence

Vertical amplifier
of scope.
To TP 102
(Gtl D to R1221

T 102
(FM Det. Coil)

Turn fully
counter clockwise

T1 (1st I FT)
T1 01
(Fltlt Det. Coil)

F lat and maximu m
as shown in Fig. B.

T102
(FM Det. Coil)

"S" curvg as
shown in Fig. C.

-1-



ALIGNMENT PROCEDURE (TUNER)

Fis. A Fig. B Fig. C

TUNER ALIGNMENT
COMPONENT LAYOUT

(COMPONENT SIDE)

Step
Signal Generator of Sweep Generator Radio

Dial
Setting

Output indicator
Connection

Adjust Adiust for
Connection F requency

FM.R F ALIGNMENT

18.
To FMANT terminal
Through dummy BB MHz 88 MHz

Scope or V.M.
To TP102 (GND to
R1221 or SPoutput

L4
(FM OSC coil) Maximu m output

19. SAME AS STEP (18) 108 MHz 108 MHz SAME AS STEP (18) TC3
(Fttlt OSC trimmer)

Maximum output

20. Repeat steps (18) and (19).

21 SAME AS STEP (18) 90 MHz 90 MHz SAME AS STEP (18)

L1
(FM ANT coil)
L2
(Fttlt RF coil)

Maximu m putput

22. SAME AS STEP (18) 106 MHz 106 MHz SAME AS STEP (18)

TC1 (FITII ANT
trimmer)
TC2
(Fttlt RF trimmer)

Maximum output

23. Repeat steps (21l, and (221 .

FM MPX PILOT ALIGNMENT

24. No. signa I

Point of
no n -i nter-
ference

F req uency cou nter
To TP151 (GruD to
Rl22]. Short-circuit
between R122 and
TP102.

SV R .152 19 KHz+30 Hz

FM STEREO SEPARATION ALIGNMENT

25. SAME AS STEP (18)

98 MHz
!nput 1 mV
stereo mod.
1 KHz 3Oo/o

L (and R)

98 MHz
Scope or V.M.
To right ch. output
(To Left ch. output)

SVRl 51 Minimum output

02
2SC

1047

/^\ru

LOUDNESS FM LW MW FM AFC

-2-



ALTGNMENT PROCEDURE (CASSETTE TAPE RECORDER)

DCA-146 Top view for Cassette Alignment

I P7()2

9fl=1704 u=)
TP7()4

,r^,; g ( lsvR706{ll
c, ll
GD

STRINGING DIAGRAM

1P712
Fig. D

DCA-146A

S IllRtI S

$IA RI tfir end of cord to the stud located at rear side of drive drum)

R 756

d TP 7oB

D
SYR 7OI

,r r, *'nu

,i,,lIP 
7os

il ilt$}l

Step Output I nd icator Connection Adjust Adjust f or

PLAYBACK LEVEL ALIGNMENT

1

Set function selector to "TAPE" position, Dolby NR swltch "OFF" and the tape selector switch to "NORMAL"
position.

2
lnsert Dolby B type tone 200 nwb/m Test Tape (e.9. TEAC brand MTT-150) in the cassette holder, then push
play key.

3 Connect V.T.V M. to Test Point TP705 SVR-701 100 mV

4. Connect V.T.V.M. to Test Point TP706 SVR-702 100 mV

LEVEL METER ALIGNMENT

5 Follow above steps (1 ) and (21 .

6 Left level meter SVR-703 +2dB (See F ig. D )

7 R ight level meter SVR-704 +2dB (See F ig D )

RECORDING BIAS ALIGNMENT

I Set blank tape in the holder, and then push play and record keys. (Tape select switch ..... CrOz)

9. Connect V.T.V M. across TP701 and TP703 SV R -707 5.5 mV

10. Connect V.T.V.M. across TP702 and TP7O4 SV R -7OB 5.5 mV

11
Follow above step (8), then sh if t tape selector switch to
"NO R MA L" position. SV R -773 3.7 mV

12. Shift tape selector switch to "FeCr" position. SVR-774 4.2 mV

o;
rP7r3 o
sYR707C

sYR 7 08

Co-j146 \-J

[J

-3-



I
ei
-t---I J ^e reaar

r
\
I

iL
I

\
I-T

5/

rt-
lz c

!

!

I

r.-
I

l.
II
!'

l-

-re--{ d

F-
__r
-Jtrnn
P?Cl

lllr
!l g

o-

I=
=9fl6(rI
o-(L

-l_ _fffi
ri
rlg
lr-

1t'

1t'

1l'
J

-I[-Ei- li 'H

!J r- (
L

\
J

=
Go
so
oz
-E

=

l-r-----.i.--f
IE

-rJ:
E

iE
tE
OEJ<

4-



R3l7 R315
l.?t.tLu 12

,o,l9io,r. . ) 1,110;,(..J,11'J,

I
030? 3
2s^122(s.rl RJl2

t
-R3rS Rtl6
22llrYt az

Ef=

:h
3t;
*

D 201-201
c 20 l-201

l5v

= 
1000

d,

0ll2
?sr stl

lp.c)

2
o

@

d.

2F O2ot 
- 

c20r
M0T0R rB

@

*ffi'
AMP (

POWER AMPLIFIER & POWER SUPLY (MA-119B)

NOTE:

(1) DC VOLTAGE MEASUREMENT WERE TAKEN
WITH A H !GH IMPEDANCE INPUT VOLT-
METER FROM THE POINT INDICATED TO
THE CHASSIS GROUND. VOLTAGES MAY
VARY !2Oo/o.

I2I THE SWITCHES ARE SHOWN IN THE FOLLOW-
ING POSITION.

51 AC ON/OFF SW
52 VO LTAG E SE L ECTO R
53 FUNCTION SE LECTOR
54 LOUDNESS SW. . .

55 FM SW.
56 AUD!O MUTING SW.
57 LW SW.
SB MW SW. .

S9 AFC SW.
S1O REC/PLAY SW.
S11 TAPE SELECTOR

OFF
220V

. RADIO
OFF

.oN
OFF
OFF
OFF
OFF

. . PLAY
. NORMAL

(3) UNLESS OTHERWISE SPECIFIED RESISTORS
AR E 1 /4 WATT , tlOo/o AN D CAPAC ITO RS
lN pF.

(4) ,h THrS SYMBOL TNDTCATES GROUND.

(FOIL SIDE)

ffi

f,

n

n

25839t(P.0)

25072I (P.0)

25 C2209 (t. S )

25t6t2l((0. t )

2Srr7' (0. R)

zSCt509 (0. R I

2slr22 (S. T )

l.L--' ti I I
?.t'
ItI

IIIIII7'7 ro orAr P.r. P. I. lTl - t.I.tll?s 
ffilr0- 

l.0r | - one
Ptflr?t trDr0 ?. I.

Il?t +t +! irTEmfiiTlfirTl

031 0309

-5-



CASSETTE AMPLTFTER (DCA-I 46)

(FOIL SIDE}

I.t tri-l
,l0 rlln
suttrr r c I

Lr
I

\-193 
-r 

\-19 1-r



PREAMpLTFIER & PHONO AMPLtFIER (PA.-l45, MtA-l45)

TUNER
(TlM-118)

-7-



(FO IL S!DE)

Pll0ll0 I ll

RIGHI TTFI

l*
ru x l'trrt
,rPUT L*,r,

IIPT

IXPUI

Rt0r0

H PUI

Ttl MUIIIIG
SUIICH

Rr0r0

rd

-l

B{ -+

( rcrt

[*,,,,
(nrsnl

l*^o,o

[,,,,

I

I
-+
+

B+

-+

e-

I(l CTSS. AHP BAtAllCt tc {d la

I0 v0Lutt P.c.B.

l-rTTi-l
0l 2SIt3(Srl

tI ttRrr[ c01t
Il

g l260lt

" ), +=I,
It--- -----jro/

t7rTi-n
02 zSCl0l7 (C) I-"t1iTl TI TI

0EI C(tlt otT coll,rI nt Goil.

t2
r 26011

o
a

ts

TI IRIP CllII.

L3

r00012

trttt
II
r02 r

t l0l
stt-r0.7II

I l0l
ll t0r3

r----l
I t02

rIl0la
- ----1o

o

ol

=l-oT
L

!-as ll ;
cr0

ihi 0.005Ial
loo

rc2 -iE
c
c,
N

E

-s
a

c,

==E-

e

oI

I l-rt-ll :Ttrl-r
I

ir-1. -Lri- )e 
-l

---- 
J r-----J

e're6I-
R r02
r00 I

rI DtI
0r03

rslllrr

/ tcz

tI 0sc c0lt
tt

t90006

lru rocltoic I

!1. lscorlsg r u

A

o
o

o
lF
l- Gr

clTE-IE
fi

oao
o T.;

,),

e
o

TJ

q

J

ei

-G,Or
n

C'
e
ei

G

o

o

e!

q
*.cll

IP

-
E,

L)

G'
G'

-l6l

OTI
cr3
iP -

@

1.5

r 3 5003

hrl

Rr3 c2a

t00 0.01

9T=
-.X' I
G'

T(t II
ItRtAl.
s 0c [tI

I

r?

6

O-3t(. I*
IC3"'tCI-lIll0r32t t

il
I

R

Il.903

MW AilT Colt
t 902

tw AilT colL
l'901

MW
0sc c0rt

a
FC'
Oci

r00

=6

l-;;;-l_
I rroolo

I j, rtI

I=if
L.I

G. I;/
I

I

o

6
I
I

t00PliTrcK
AilT

I ?l0l 6

*,' ,h /1 t luxu8 clPrcrlont-- ----L

1.6
I 3200 5

LW
0sc c0lLIG'T5

tt 2. 32-l
IC6t7
rI 2- 52 ''

I Cr0t

lx r2rt

o

c20

t-! l
I 3s0

I
P

P
G

ffiHI
16 lrrtr rrptrrttnl '_:

rc r0r lx72l0 lq

L- -----rJ

o

c

al

,T

tc Ptx r0. t I r0 il t2 t3 r r5 t6

t0tIt (T 0.7t 0 2.013.5 I 5 0 .t 5.3 5 0 5.5 ).75

tcI -5r 03t x 53G



t-t r-^^

I i 1-,^

' o*oo
r I lar

L_r l_i_| t

Tt|t
ffil I ll

\ - D.- - --t__r, _-IT
Irl
I pRrr rrPrI lrpr +B,l m['-'rl

I-IT;,;,
l-l-t r:l=l

hl" rfl"l

I

G'
ci
.€
o

/ rr srrnro
' tx0tclT0R

.2r 1
ol

"J
cl59

I's ffil o'oor s

TA

EIEol-
J-o

r
-
G;

G

-o

2Sc t32, | 
(s.I )

rc!!! tt)r rr'1i']J

IU0r0
IUIIT8

2 t 2 t 2 t 
^21 

7 I

IRTBI.T RIGHI
REC. r.tIil.

I.ETI
Rtc. ttvil.

4
G'
G'

IGIe
lo
+

Lr
TO RIGHT

U(tI.UIt
c0xIr0[ (

c,
q
c,

o



Part No.

'T

$

s

s

PARTS LIST
CASSETTE MECHANTSM (CT-3709E)

Desc riptio n

(MMi6C2HC)

Soft Damp Ass'y (C)

Pinch Roller Ass'y
T U ld ler Ass'y
F F ld ler Ass'y
Supply Reel Ass'y
Take Up Reel Ass'y
Counter
Flywheel (L)
R/P Head
Erase Head
Cassette Button
Shield Wire (Double-280)
Sh ield Wire ( Double-22Ol,
Shield Wire (Single-280)
Cord Hook
Motor
Flywheel Metal (l)
Cord Pulley Ass'y (A)
Rew ldle (C)

Chassis Ass'y
Sensor Arm
Lock Plate
Rew ldler Arm
Eject Arm
Pause Arm
Play Arm
TU Lever
Reel Base
Head Panel Ass'y
Soft Damp Plate
Eject Cord (E)
R/P Head Spring (B)
Rew Reel Spring (B)
Pinch Roller Spring (G)
TU !dler Spring
TU Lever Spring (A)
Rec Sensor Spring (F)
Rec Arm Spring (A)
Rew Arm Spring (C)

Play Arm Spring (A)
Stop Arm Spring (A)
Pause Arm Spring (C)

FF Arm Spring (B)
Pick Up Lever Spring (E)
Eject Lever Spring (N)
Rew Lever Spring (C)

Pause Cam Spring (E)
Switch Arm Spring (A)
FF Lever Spring (C)

Case Lock Arm Spring (A)
Head Panel Spring (G )

Eject Cord Spring (D)
Eject Arm Spring (A)
Leaf Switch
R ubber C ush ion
PolyacetallScrew
Rec Sensor (l )

Cassette G u ide (G )

Sensor
Counter Belt
Cord Pulley (C)

D rive Be lt

A0230
80680
80690
80700
B0710
8O720
c0330
F0120
G0230
G 0320
G1240
c1290
G1300
G 1310
G1320
G1330
J0560
J0670
J0690
K1890
K1920
K1930
K1950
K1960
K1970
K1980
K1990
K 2000
K201 0
K2070
N0240
oo240
00870
o-7140
o1750
o1760
o1780
o1790
o1800
0181 0
o1820
o1830
o1840
o1850
o1870
o1880
01890
o1900
01910
o1920
o1930
o2130
c.2250
s0360
u0340
u0600
u1100
u1120
u1190
u1230
u1250
u1330

(MP-390-323)

(WY-481AZI
(wY -24121

v291 0
v3870
v4140
v 4170
v4190
v 4250
v 4520
x1990
x5350
x5550
x5560
x5590
x5640
x5700
x5720
x5730
x57 40
x57 50
x5760
x5780
x5790
x5800
x5810
x6100
x6150

01144
01146
o4145
041 66
08087
17166

1 9086

19145

19146

19151

19166

20148

21005

27026
301 26
301 30
32003
32004
32202
32252
32602
3601 5
36025
36040
36050
36215
42025

3
1

1

2

NOTES: 1. Part orders must contain Model Number, Part Number and Description.
2. Ordering quantity of screws andlor resistors must be multiple of 10 pcs.

Part No. Description

Spring Tube
Sensor Arm Spacer
Case Lock Arm Collar (B)
Motor Pulley
FF Collar (A)
Button Shaft (F)
Rec Arm Collar
B/P Head Washer
Lug Terminal (F)
Rew Lever (D)
FF Lever (D)
Pause Cam (C)

FF ldler Lever (A)
Switch Arm (A)
Rew Arm (D)
FF Arm (D)
Stop Arm (A)
Button Side (LA )

Head Panel Pushing Plate (H)
Case Lock Arm (A)
Flywheel Support (N )

Spring Plate (R ) (Holding Pack )

Motor Bracket (M)
Soft Adjust Plate
Res Arm (D)

Pan Head Screw M2.6 x 3
Pan Head Screw M2.6 x 5
Flat Head Screw M2.6 x 4
Flat Head Screw M3 x 5
Pan Head Screw M2 x 6 (Bind)
Pan Head Tapping Screw
M3x5
Pan Head Screw M2 x 5
W/Spring Washer
Pan Head Screw M2.6 x 4
W/Spring Washer
Pan Head Screw M2.6 x 5
W/Spring Washer
Pan Head Screw M2.6 x 10
W/Spring Washer
Pan Head Screw M3 x 5
W/Spring Washer
Pan Head Screw M2.6 x 7
W lF lat Washer
Pan Head Screw M2 x 4
W/Flat Washer
Spring Wash er M2.6
Flat Washer M2.6
F lat Washer M 3
Poly. Slide Washer Q2 x 0.25t
Poly. Slide Washer 06.0 x 1 .0t
Poly. Slide Washer Q2 x O.25
Poly. Slide Washer 02.5 x O.25
Poly. Slide Washer 06.0 x O.25
E Ring @1.5
E RingQ2.5
E Rins @4.0
E R ing @5.0
E R ins 01 .5 (Black )

Steel Ball



a_-__=_{!@

\ \
I

I

_A--- roGrol

I

lF
)

f

ID
ir/

)

-o,

/'
?6 {$'

{{\'

\._\ -__\
I crizo I [lgaol

e.lt

-l

-1 1-



EXPLODED DIAGRAM
CASSETTE MECHANISM (CT-3709E)

tnuel-52 @
llr

[ *rp4--J'\ ry frr?o:_]--r*p4N
.ffi1@

----{@

o

-_,---f-co:r,il,

-____- =_=@il

ffii]
N-

rsPq--EsLl
I

>t-'-\

T

-10-



EXPLODED DIAGRAM

TURNTABLE MECHANISM (BD.55NB.8}

@-a

@96
o-s

I

(4i)-€
\-./ g

@

*\

@

d
l@i
at
tul
IIge

6
g

,e

@
l%

i

e

@.@

@
V.
e (bl6B)

>--l

/e

-13-



PARTS LIST
TURNTABLE MECHANlSM (BD-55N8.8}

Ref. No

1 I CD20557
2 I CD204B7
3 I CD436B1-1
4 I C2061 25

cD431 00
cD44244

c453935

c844117
CA43782
cA437B3-1
cD30343

cE44246
c306735

MC-15
MC-155
cD41 936
cD30422

cB,44281

cD4381 I
cD43845

cD44700
cD44393
cD43824

CE41817
cD4381 1

cE44282
c843795
c442535

cA44242-1

cB4247 6

cE44271
cD44264

CF3O21B

cE44270

R ubber mat.
Turn table
Bel t
Unit plate assembly
Screw, Pan Hd., M4 x 35
Nut, Hex Hd., 4
Plane Washer , 4.2 x 18 x 1t
Adapto r , 45 rpm d ic ( EP )

Pin (3)

Tap. Screw, Pan Hd., M3 x 8
Shaft bracket assembly,
Screw, Pan Hd., S-tight, M3 x B
CSTW 30
Gear stop stud
Eccentricity mounting
Gear stop arm
D gear
Plane washer, 3.2 x 8 x 0.5t
E-type washer, 4
Spring
Pick-up arm assembly,
with cartridge
E-type washer, 4
Cartridge assemb ly
Stylus
Lift cap
Base, Pick-up
Tap. Screw, Pan Hd., M2.6 x 5
Tap. Screw, Pan Hd., M3 x 8
Lift !ever
E-type washer, 2
Knob, Lift lever
Lock lever
Tap. Screw, Pan Hd., M2.6 x 6
E levation base

IFC knob
Tap. Screw, Pan Hd., M2.6 x 5
IFC arm
Spring, Pick-up
Shaft bracket, Plck-up
Screw, Pan Hd., M3 x 16
IFC spring
Collar, Return plate
Plate pick-up table assembly
Screw, Pan Hd., M3 x 6
Bracket, Plate assembly
Tap. Screw, Pn Hd., M3 x 5
Reject lever axis
Spring washer, 3
Nut, Hex Hd., 3
E-type washer, 3
Torsion spring
Switch arm
Screw, Pan Hd., S-tight, M3 x 12
Micro switch
Self Tap. Screw, B-tight, M3x16
Spring

Part No. Descriptio n Ref. No. Part No. Description O'ty
42

43

44
45

46
47
48
49

50
51

52

53

54
55
57

58
59

60

61

62
63
64

65

66
67

68
69
70
71

72

73
74
77
7B

cA44243

cF 44279

cR44544
c45350S

cD45052
cD44261
c442565
c84379 1

cA44263
cE44269
cA44266

cB,44262

cD44267 -1

cE44268
cF4331 4

c453755
cD43307

cD44828

cD44275
cD44277
cE44278
cB44276

cA45265

cD43786
c845317 -1

cF 30663
cA43263

c844265

cH431 79
cB.45423
cH45262
cD45269

Metal mou nl,2P socket
Tap. Screw, Pan Hd., M3 x 5
2P socket
Tap. Screw, Pan Hd., M3 x 5
Lug. 3O

Reject cover assembly
Tap. Screw, Pan Hd., M2.6 x 5
Cord clamper
Reject k nob
Arm return assemlby
Rotating shaft
Sp ring washer, 3
Nut, Hex Hd., 3
Plate
Spr i ng

Guide, Arm return
Tap. Screw. Pan Hd., M3 x 5
Shaft. Reject lever
Nut, Hex Hd., 3
Plane washer, 4.5 (5) x 10 x 0.3t
Spring washer, 3
E-type washer, 3
Reject lever
Torsion spring
Terminal plate,4P-lug
Tap. Screw, Pan Hd., M3 x 5
Lock washer, 3
A.C. cord assembly
Cord clamper, Nylon
Planewasher,3xl2xlt
Tap. Screw, Pan Hd., M3 x 8
Cover assembly, Speed change
Tap. Screw, Pan Hd ., M2.6 x 5
Speed change knob
Speed change lever
Torsion spring
Speed change shaft
Spring washer,3
Nut, Hex Hd., 3
E-type washer, 3
Screw, Pan Hd ., M2.6 x 8
with Spring washer.
Plane washer ,2.6 x 10 x 1 .2t
Plate assembly, Motor
Tap. Screw, Pan Hd., M3 x 5
Rubber cush ion
Pulley,
Motor
Metal bracket
Screw, Pan Hd., M4 x B
Plane washer, 4.2 x 1O x 1t
E levation a xis
E-type washer, 2
Polyethylene sheet
Spacer , Moto r
Label, Note
Cab le t ie

1

2
1

2
1

1

2
1

1

1

1

1

1

1

1

1

2
1

1

1

1

2
1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

3

3
1

2
3
1

1

1

1

1

1

1

1

3
'1

1

-14-



PARTS LIST

Part No. Description Symbol No. O'ty
a set

INTEGRATED CIRCUITS & TRANSISTORS

AN7218
LA335OSS
pA73O0PC
2SC 1 047 (C)

2SC1359 (C)

2SC1327 (S, T)
or 2SC693 (c)
258691 (P, O)
25D727 (P, O)
2SC1509 (O, R)

25A777 (O, R)
25A722 (S, T)
2SD612K (D, E)
or 8C22Og (R , S)

25A721 (S, T)
2SC536AUD (F)
or 2SC1684 (O, R)

2SC693 (c)
or 2SC644 or
2SC 1571L-NP (G )

2SC1327 (S, T)
2SD592NC (R, S)

2SC1685 (O, R,S)
or 25C2274 (E, F)
25K83 (S1)

IC
IC
IC
Tra nsistor
Transistor
Transistor

Transistor
Transistor
Tra nsistor
Transistor
Transistor
Transistor

Transistor
Tra nsistor

Transistor

Transistor
Transistor
Tra nsistor

Transistor
(FET)

rc101
tc151
tc701 ,702
02
o3
0151 ,401-408
501, 502
o31 1 ,312
0309, 310
o303-306
0307, 308
0301 , 302
o201

o409
0503 ,504,703-6

o451 , 452

o701 ,702
0751
0752

o1

1

1

2
1

1

11

2
2
4
2
2
1

1

6

2
1

1

2

1

DIODES

1S188FM

1S 1B8AM
GP-2OB
GPOSB
152236

MA-26W

wz-210
wz-182
G L.gPR2

Germanium D iode

Germanium Diode
Silicon Rectif ier
Silicon Rectif ier
Voltage Variable
Capacitor D iode
Variable Resistor
Diode
Zener Diode
Zener Diode
L.E.D.

D101,102,
701 -704
D 103 , 104
D201-204
D205 ,206
D1

D301-304

ZD2O7
z,D701
LD1 ,701 ,702

6

2
4
2
1

1

1

3

4

COILS & TRANSFORMERS

1 2601 8
12601 4
10001 2
1 90003
1 35003
1 32005
N01 3
N021
141013
1 4101 4
FSN -1072
1 40030
39mH
4.7mH
1.SmH
39mH
1 2401 6
NPT-05255
2.2mH

FM ANT Coil
FM R F Coil
FM Trap Coi!
FM OSC Coil
MW OSC Coi!
LW OSC Coi!
Bias OSC Coil
FM IFT
FM Det. Coil
FM Det. Coil
AM IFT
AM IFT
lnductor
!nductor
lnductor
Variable lnductor
Ferrite Loopstic
Power Tra nsf ormer
lnductor

L1

L2
L3
L4
L5
L6
L752
T1
T1 01
T 102
T103
T104
L151,152
L701,702
L75 1

L703 ,704
L901 -903

L705. 706

1

1

1

1

1

1

1

1

1

1

1

1

2
2
1

2
1

1

2

CONTRO LS

EW K - KJA337B54
EWK-ENA337751
EWK.ENA337A54

EVH-2AA337 A24

;:Hti:ffi[:
Potentiometer

Potentiometer

vR406 (VO L.)
VR4O5 (BAL.)
vR403 ,404
(TONE)
vE407,409
(R EC. LEVE L)

1

1

2

2

Part No. Description Symbol No. O'ty
a set

1K ohm (B)

5K ohm (B)

20K ohm (B)

200K ohm (B)
ECV-5MD34x53G
AT2-52-7W

ECV-1 ZW10x32E

Carbon Trimmer

Carbon Trimmer
Carbon Trimmer
Carbon Trimmer
Tu ning Capacitor
2P Trimmer
Capac itor
1P Trimmer
Capacitor

svR151,701-
704, 773, 77 4
SVR 1 52
svR705,706
svR707,708
VC1 -5, TC1 ,2
TC4-5 ,6-7

TC3

7

1

1

2
2
1

2

FILTERS

SFE.1O.7MM-Z
FB2060B

Ceramic Filter
Filter Block

F101
F701 ,702

1

2

SWITCHES

ESB-7097

sw-364701 8
ESB-76276
ESD-81 1

ESB-73502
sw302-1-2
ESA-2633
ESA-222

ESA-30223E

Power ON/O FF
Switch
Rotary Slide Switch
5-Key Push Switch
Rec/Play Slide
Switch
Push Switch
3P Slide Switch
Remote Switch
Remote Switch
Lever
Remote W ire

S1

53 (FUN.)
s4-9
s10

DS1 -3 (DOLBY)
(lnterference)
TS1 _5
(TAPE SE L.)

1

1

1

1

1

1

1

1

1

FUSES

5@x202A
5@x201A
50 x 20 500mA
5@x 201.25A

Fuse
Fuse
Fuse
Fuse

F uB02
Fu803,804
F u801
Fu301 ,3O2

1

2
1

2

LAMPS

8F310-500204
BO 1 41-26404A

Lamp
Lamp

PL901,902
P L903-905

2
3

METERS

EMT -2210
EMT -225

VU Meter
Tuning Meter

2
1

PLUGS, SOCKETS & CON N ECTORS

FU HOOl
H F-033
s-N 5053
LJ252-1-1
xG-8010
B2-702D-O1
D2-714N-00
82-701 D-01
Ass'y MC03-007

Ass'y MC03O08

Ass'y MC03-020

Ass'y MC03-010

Ass'y MC04-01 1

Ass'y MC03-01 I

171825-3
171825-4
4SM-88 x 8A

BPOO l
D5-710N-01
323 H DS

Fuse Holder
Fuse Holder
Fuse B lock
Headphone Jack
M icrophone Jack
FM ANT Socket
Dl N Socket
AM ANT Socket
3P Micro Connector
Ass'y
3P Micro Connector
Ass'y
3P Micro Connector
Ass'y
3P Micro Connector
Ass'y
4P Micro Connector
Ass'y
3P Micro Connector
Ass'y
3P Micro Plug
4P Micro Plug
Phono Power Plug
Ass'y
Phono !nput Plug
5P DIN Socket
AC Block Terminal

for Rec. !nput

for VU Meter

for Motor

f or Tu n. Meter

for lnterference 1

1

1

4
1

2
1

1

1

1

1

1

1

1

5
1

1

2
1

1

NOTE: 1. Part orders must contain Model Number, Part Number and Description.
2. Ordering quantity of screws and/or resistors must be multiple of 10 pcs.

-15-



Part No. Description Symbol No. Q'ty
a set

CABIN ET

N2O58OA-B K

No. 71 04
N41 1 65
N20358

Ca bi net
Cabinet Foot
Sh ield Paper
Cassette
Compartment Tray

1

4
1

1

FRONT PANEL

N10121
N30206-T
N41 0984
N410994
N30209-5-8 K

N30209-1 -B K

N41 1 09
N41 1 44

N41 153A
N30252-1

Front Panel
Tinted window
R ight Side Plate
Left Side Plate
Push Knob Guide
Push Knob Guide
Cou nter Window
Rubber Bush

Decoratio n R ivet
Lever Knob Guide

for S-key Switch
for Single Switch

for Rec. lnd.,
Dolby

for Lever Switch

1

1

1

1

1

2
1

2

2
1

KNOBS & BUTTONS

N30204-8 K

N41538-5
N41538-5R
N41786
N41787
N41788
N41281-S
N302544

Cassette Key
Cassette Key Cap
Cassette Key Cap
Tuning Knob 34
Knob 34
Knob 1 9
Pushbutton
Lever Knob

with Read Mark

for Volume Cont.
for Audio Cont.

6
5
1

1

1

6
7

1

CASSETTE HOLDER

N2031 5-B K
N41 214-BK
N41113
N41 095
N41 1 51
N41 1 12B.

N411684
N3021 5-B K
N40271
N41 1107

Cassette Holder
ldentification Plate
Holder Spring
Metal Bracket
Decorat io n Screw
E ject Spring ( R )

Eject Spring (L)
Holder Rear Base
Cassette M irror
Cassette Window

on the Holder

in the Holder

1

1

2
2
2
1

1

1

1

1

DUST COVER & HINGES

N20314
N41 157
N41789
30007

Dust Cover
Rubber Cushion
Name Plate
Hinge

1

2
1

2

STRINGING PARTS

SUPE R 5
No. 1 035,4
No. 7017
No. 5508
No.2701
N30299
N41175
N41 10-T

Dial String
Dial Drum
Pu !ley
Pu lley Shaft
D ia I Spri ng

Tuning Shaft Ass'y
Slide Paper
Pointer

1 .5 meter

with F lywheel

1

1

3
3
1

1

1

1

CHASSIS & METAL BRACKETS

N20311B
N20312D
N30201A

Front Chassis
Main Chassis
R ight Chassis

1

1

1

Part No. Description Symbol No. Q'ty
a set

N30202
N41125A
N408344
N41090
N41 091
N41092
N30203C

N410934
N41094
N41096
N41097
N41 196
N40413
N41 154
N30258
N41369

Left Chassis
AC Bracket
Side Bracket
Headphone Bracket
Front Top Bracket
Pu !ley Bracket
Cass. Bottom
Bracket
Cass. Top Bracket
Rec. S lide Lever
Heat Sink Bracket R

Heat Sink Bracket L

Sh ield Plate
Lock Washer
Cass. Rec. Lever
Rear Chassis
stud 35

for Fuseholder
1

1

1

1

2
1

2

1

1

1

1

1

6
1

1

2

DIAL SCALE

N30208-!
N41 111-BXt
N41 104

N41 1 05

N41 144

Dial Scale
D ia I Base P late
Dial Scale Holder
(R)

Dial Scale Holder
(L)
Rubber Bush for St. !nd.

1

1

1

1

1

M ISCE LLAN EOUS

N41 106
N40679A
N41 167
N 2055 1

N41 170
N41268
N40944
N41303
N41 014
ACC-OO5
S R -3P4
N41 1644
cT-3709E

BD-55N8-8

Mic Jack Holder
Loopstick Holder
Rubber Cushion
Rear Cover
Felt
Felt
Fiber
Black Paper
Seria! No. Label
Power Supply Cord
Cord Bush
Heat Sink
Cassette
Mecha nism
Turntable
Mecha n ism

for Meters

for Reset Button
for Lever Switch

See Page 12

See Page 14

1

1

1

1

1

1

1

1

3
1

1

1

1

1

ACCESSOR IES

DM-1 552NY 1

MS-53
FM5OO2A

oM-1 63

M icropho ne
M ic. Stand
FM Dipole
Anten na

!nstruction Book

2
2
1

1

PACKING MATERIALS

N41 194A
N40487
N407694
4PC-46
N417 47
N41 201
N41202
N20371
N20372A

Poly.Bag
Poly.Bag
S heet
M ic. Case
lnner Carton
Top Pad
Turntable Pad
Right Side Pad
Left S ide Pad

(for Unit)
(for Acce.)
for Cass. Holder

1

1

1

2
1

1

1

1

1

NOTE: 1. Part orders must contain Model Number, Part Number and Description.
2.Ordering quantity of screwsand/or resistors must be multiple of 10 pcs.

-16-



DISASSEMBLY I NSTRUCTION

STEP PROCEDURE R EMAR KS

TURNTABLE UNIT REMOVAL

1

2

3

4

5

Remove the turntable.

Remove the 2 transit screws (A).

Loose the screw (B) and then move it to the arrow mark

i nd icated .

Remove the turntable unit.

Unplug the connectors.

;Q\

CHASSIS R EMOVAL

6.

7.

Remove 6 bottom screws and lock washers.

Pull the f ront panel forward to remove the chassis f rom

the cabinet.

CASSETTE DECK UNIT REMOVAL

8.

9.

10

11

12

13

Remove the 2 screws on the casette window (C).

(The cassette window will be removed.)

Remove the 4 screws (D) which is securing the cassette

deck u n it to the f ront panel .

Remove the L.E.D. for the recording indicator and

Dolby indicator from the rubber bush on the front panel.

U np lug the con nectors.

Remove the Lever Knob.

Remove the cassette deck unit f rom the front panel.

a

I t_\*-l
F RONT PAN EL R EMOVAL

14

15

16

17

Remove 7 control knobs and 1 tuning knob.

Unplug the connectors for meters.

Remove 2 top screws and 3 bottom screws on the f ront

panel.

R emove the f ront panel .

a

t

q

Printed in Japan

sM-l63 791 1


